
Subjective 
 
KB is a 70 y.o female that presented to the ED at 0700 on 1/15 complaining of left side weakness. She is taking Xarelto and ASA 
81. She was feeling normal as she went to bed on 1/14, but she woke at 0400 with slurred speech and left side weakness. She 
denies any kind of headache, blurred vision, fever or seizure activity. 

Objective 
    
PMD                            Past Surgical History                                   Social History 
-Atrial Fibrillation                        - Colonoscopy on 7/2016                              - She quit smoking 35 years ago:1 pack/day for 10 years.              
-Arrhythmia                                                                                                            -  She drinks a glass of wine 1 to 2 times per week.                 
 -Osteopenia                                                     
-Osteoarthritis 
 

 
 
 
 
 
 
 

NIHSS: 8 
CT: R M1 occlusion 
Physical Exam 
   -General: WNWS 
   -Cardiovascular: no JVD,RRR with  
                              Normal S1,S2 , 
                              Normal rythm 
                              No edema 
  -Res: no wheezing, 
  -GI:S/NT/ND, +BS 
  -Extremities: normal  

  
 
 
 
 
 
 
 
Assessment/ Plan  
67 years old female presented to ED with a chief complain of left side weakness. 
CT show R M1 occlusion.  
Diagnosis: Acute Ischemic stroke – not a candidate for tPA due to the patient using Xarelto 
 

Home Medications                                       

Acetaminophen 325mg  1 -2 tabs q 6 h prn  

ASA 81mg 1 tab daily 

Calcium carbonate 600 mg  2 tabs daily 

Vit D3 2000 U 2 tabs daily 

Cyanocobalamin 1000 mcg 1 tab daily 

Metoprolol 25mg 0.5 tab twice daily 

Xarelto 20 mg 1 tab daily 

Estradiol-norethindrone  1 tab daily orally  

FH  

COPD Mother 

HD Father 

A Fib Maternal uncle 

Diabetes Parental grandmother 

Vitals  1/15 1/16 

BP 110/69 110/71 

HR 100 104 

RR 17 20 

Temp 36.4 36.5 

SpO2 95% 97% 

labs 1/15 1/16 

Na 138 140 

K 4.20 3.70 

Cl 106 107 

Co2  24 

BUN 11 9 

Cr 0.7 0.7 

Mg   

Ca 8.3 8.6 

Glu 100  

HgbA1c 5.3  

WBC 10.40  

RBC 3.04  

Hg 10.4  

Htc 30  

Platelet 105  

PO2 15  

CO2 29  

O2 18  

PCO2 44  

Bicar 27  

PH 7.40  

LDL 50  

HDL 30  

CHOL 98  

Triglycerides 94  

Inpatient meds  

NaCl 0.9% infusion  

Aspirin 325 mg daily  Continued as 
outpatient 

Atorvastatin 80mg daily D/C before 
discharge 

Metoprolol tartrate 12.5mg BID Continued  

Heparin 5000 U q8h  

Acetaminophen 325 mg PRN Continued  

Calcium Carbonate 600mg BID  Continued 

Vit D3 800 u daily Continued 

Cyanocobalamin 1000mcg daily Continued 

Warfarin 5mg daily  Started on 12/28 


